For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nNIVIF NIINNNEN

LINnie UITIUI 1 &N
The Wor/ Fastest Lawn Mower

Model # Engine Model #

Serial # Engine Serial #
Date Purchased Engine Spec. #
XXWD5000 DIESEL MODEL
700037 August, 2004

WWW.mymowerparts.com



For Dixie ChoppeﬁWWﬁrm%ﬁ%ﬁWr 606-561-4983

DiAlE UIIUI T eI
CONTENTS
QUICK REFERENCE PARTS 1
DECALS 2
DECAL PLACEMENT 5
FRAME 6
WHEELS & TIRES 7
FOOT PEDAL 8
DECK LIFT SYSTEM 9
72” OCDC 10
72" DECK 11
HUBS AND BELTS 13
TRANSMISSION FRAME 14
WHEEL MOTOR 16
HYDRAULIC HOSE DIAGRAM 17
FUEL SYSTEM 18
THROTTLE 19
BRAKE & DECK ENGAGING 20
BODY 21
RADIATOR 23
ENGINE AIR FILTER 24
MOTOR MOUNT 25
REAR IDLERS 26
ENGINE 27
ELECTRICAL DIAGRAM 33

WWW.mymowerparts.com



For Dixie ChoppeﬂWWﬁrm%ﬁ%ﬁWr 606-561-4983

UiAle UITUI T k1L
Congratulatlons onyour purchase of a DIXIE CHOPPER

lawn mower. We believe you have exercised excellent judgement, and
are most appreciative of your patronage.

Your DIXIE CHOPPER Dealer is your #1 SOURCE
for
DIXIE CHOPPER parts and service !

Please call or visit your nearest authorized Dixie Chopper
Dealer for
additional service information.

AUTHORIZED DEALER

Let us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any
time without incurring any obligation to make such changes to products previously manufactured.
Neither Dixie Chopper, nor its dealers, accept responsiblility for variations which may be evident
in the actual specifications of its products and the statements and descriptions contained in this
publication.

WWW.mymowerparts.com



For Dixie Choppeﬂiwwmyﬁﬁﬁ%or 606-561-4983

LUIAIE OIIUI T kL.
XXWD5000-72 MODEL
QUICK REFERENCE PARTS

MODEL XXWD5000

Engine Yanmar 50Hp Diesel
Deck 727
Rear Tires 97200
Rear Rims 97130
Rear Tire/Rim Complete 97200-RB/97201-LB
Front Tire (Only) 15X 6 X 6 400070
Front Rim (Only) 4.5 X 6 400071
Front Tire&Rim Assembly 400053
Run FEat (Assembly Only) 400129
Engme-neck Be!t 97346/C-158
Deck Belt 68162B-162
Alternator Belt 97378/A-38
Engine-Jackshaft Belit 97345/B-40
Pump Drive Belt 20256/B-38
Primary Donaldson Air Filter 90122

40 Micron 0il Filter F/Hyd. System 68140
| Standard 30227-72H
Heavy-Duty 30227-T2N
Offset/72” 98007
Hard Face/72” 98125
Spindle Bearing 30218
Center Deck Roller 30240-0
Deck Engaging Cable 990597303
Brake Cable (Short/Long) 65246/65247
Fuel Cap 600035
Fuel Tank (7 Gallon) 400015
Turbinator Turbo Precleaner (3) 290115

OH Cooler (2) 60103.L
Transmission Frame 100007
Frame 100032

1
WWW.mymowerparts.com



For Dixie Choppeﬁiwﬁﬁamiﬁﬁﬁﬁﬁor 606-561-4983

ekl Y _--'---“--

UiAile UITUT T kI
DECAL PLACEMENT

Operating this machine with the
high temp/low oil horn inoperable
or disconnected, voids all
warranties expressed or implied.

87514

O IUI ™ E
FMMWWW

APERITTT
S
—
-
-
-
]
[ ]
)
=
-
;e

‘ i [_—(' maatttm;mzﬁé
| pelma '@g. imaame s, theruws |, ;

R a»a;%

| o $3mi 502 St RMpsl - SoftFamy |

TURB’N | (LR

Z

Velvet Touch Control.

2
WWW.mymowerparts.com



For Dixie Choppwiwﬂﬁa h(iaﬂﬁﬁﬁpﬁor 606-561-4983

LUiAIR UIIUT T kI
DECAL PLACEMENT

"
KEEP HANDS & FEET AWAY. 72CuUT
DO NOT OPERATE MOWER
UNLESS GUARD OR GRASS 13

CATCHER IS ATTACHED,

12

HEVER MoW
SILE HILL

NOTICE

WARRENTY TO B USED ONLY TO COVER CHIRECTION
MANUFACTSIRIG GEFECTS, FF WAL NGT BE USEN Ta 2ovids
LK OF MAIRTENANSE, DPCIUCTn: MISULE, NORMEL WEAR,

ALEIDERTS, SATTONER DIS-SATSFACTION R TARHE.
PORTANICH CHAINIES T AW FRON TH REAVOTHE DEALER,

14

QPERATOR CONTROLLED DISCHARGE CHUTE
QUDC

Safe operation of this vehicle
is the sole responsibility of the
pperator. Safety is an ATTITUDE 7
and it starts with you!
16

DANGER

[ LUBRICATE DECK SPINDLES ™
| EVERY 100 HOURS OR ANNUALLY

We Reccrmenid Using /“/\“”\ ;
i LLICAS X-Tra HD Grease i [Mf i
1] Dixig Chopper Par #900088 O PReTeTY

19

3
WWW.mymowerparts.com



For Dixie ChoppWisWiFa%Wﬁﬁﬁ-ﬁﬁor 606-561-4983

LIAIR UITUT T kI
DECAL PLACEMENT CONT’D

4
WWW.mymowerparts.com



For Dixie Choppeﬁiwﬁﬁamiﬁﬁﬁﬁﬁor 606-561-4983

Uinile UITUT T kI
DECAL PLACEMENT CONT’D

REF PART# DESCRIPTION aty § REF  PARTH DESCRIPTION Qty
1 197513 Check Water & Qil Levels | 1 11 | 800047 Top Left Fender Decal 1
2 97514 Run Hot Warning 1 12 30229 Deck Danger 2
3 | 800048 Top Right Fender Decal 1 13 | 65437 72" Cut Decal 2
4 | 800019 Roll & Seal Decal 1 14 | 800000 Belt Information 1
5 800032 Fender Decal 2 15 | 97072 OCDC Safety Decal 1
6 | 97373 Diesel Fusl Only 2 16 | 97013 VTC Only 1
7 |65436 Sburb'n Turb'n 1 17 197008 STOP! Crossmember Decal 1
8 |[B00G33 Floor Pan Decal 1 18 | 65422 Belt Route 1
9 | 264000200210 | VTC Fender Decai 1 19 | 800060 Deck Spindle L.ucas Grease
10 | 800020 American Flag Decal 1 20 | 800061 Lucas Engine Qil

5
WWW.mymowerparts.com



For Dixie ChoppWFWiﬁahWﬁﬁﬁﬁﬁor 606-561-4983

REF

LIAIE UITUT T kI

XXWD5000 FRAME

PART#

DESCRIPTION

Qty

REF  PART# DESCRIPTION Qty

1100082 | XXWD50GO0 Frame T} 10 {B172 1/4"-20 X 1" HH Bolt 2
2 1B-204 3/87-16 X 2" Square Bend U- 4 20 | W-102 1/4" Flat Washer?

Bolt (1 3/8” Wide) - ’
3 Tho160 3/8"-16 Coupling Nut 5 21 {N-102 1/47-20 Whiz Flange Nut 2

{1 3/4” Long) 22 172222 All Thread-1/2"-13 X 12.5" 2
4 {97367 72" Diesel Rear Crash Guard | 1 23 {N-110 12713 Nut 8
5 1400026 |Low Ride Seat Pan w/hinge 1 24 | N-161 1/2"-13 Coupling Nut (1 3/4°L) | 2
6 11060008 Low Ride Transmission Frame | 1 25 1B-123 1/2"-13 X 1 1/2" HH Bolt 8
7 |B-229 3/8"-16 X 5" HH Bolt 2 26 | W-109 1/2" Fiat Washer8
8 [N-197 3/8"-16 Nylon Lock Nut 2 27 | N-157 1/2"-13 Whiz Flange Nut 6
9 |N-135 7/18"-20 Nyloc Nut 4 28 | 97366 Cross Support Bracket 1
10 | W-168 7/46" Grade 8 Std. Washer 8 28 | B-131 5/16"-18 X 1" HHCS 2
11 | B-199 71167-20 X 2" HHCS 4 30 |W-118 5/18" X 1 1/2 Thin Washer 4
12 | 67045-72 | Front Bumper 1 31 | N-103-W 5/16"-18 Whiz Flange Nut 8
13 | N-160 #10 Fiat Washer 3 32 400013 Low Ride Seat Guard 1
14 {B-179 3/8"-16 X 2 1/2" Bolt 3 33 | 40100-W | Deluxe Seat-Complete Asm. 1
15 | N-108 3/8"-16 Whiz Flange Locknut 3 34 | 8-115 5/167-18 X 1 3/4” Stud 2
16 140218 Seat Cable 2 35 | W-113 5/16" Standard Flat Washer 4
17 1400008 Tab-Floor Pan Hinge 2 36 | 400065 Bolt-On Battery Box 1
18 {97169 Piastic Square Bumper Plug 2 37 | B-190 3/8"-16 X 1 1/2" Carriage Bolt | 2

6

WWW.mymowerparts.com




For Dixie Choppﬁ‘swgﬁahﬂﬁﬁﬁﬁﬁor 606-561-4983

UIAIe UIIUI T EI.
WHEELS & TIRES

REF PART# DESCRIPTION Qty
perep— P ——— aty 12 1400129 ;’«;LganiGa; T"ér)e Assembly 2
1 [10220 Dust Gap f/Front Fork 2 13 [ 67204 Inner Front Wheel Spacer 2
2 |P-108 3/32" X 1 1/2" Cotter Pin 2 14 | 10205 Outer Front Wheel Bearing | 4
3 |N-142 17-14 Slofted Hex Nut 2 15 | 400052 | Wide Fork Outter Wheel 4
4 | w131 1”IDx 1 1/2" OD x 1/8” Thick | 2 Spacer
Washer 16 | 67205 Inner Front Wheel Bearing 4
5 |10207 | Top Bearing 2 17 | N-113 1/2°-20 Wheel Lug Nut 8
6 | 10208 Outer Bearing Race 4 18 | 97201-LB | Left Rear Tire Assembly 1
7 197171 Bottom Bearing 2 97200-RB | Right Rear Tire Assembly 1
8 110208 Seal 2 19 | B-123 1/2°-13 x 1 1/2" HH Bokt 14
g {100019 Heavy Duty Front Fork 2 20 | 200024 24 ci Wheel Motor W/Brake 2
10 I N-115 5/8°-11 Nylon Insert Lock Nut | 2 21 {200016 Wheel Motor Face Plate
11 |B-235 5/8"-11 x 9" HHCS Bolt 2 22 [N-146 1/2" Stover Lock Nut 14

7
WWW.mymowerparts.com



For Dixie Choppeﬁ,vﬁﬁrfﬁ'ﬂﬁﬁ%r 606-561-4983

UiIAIe UITUT T kL
FOOT PEDAL ASSEMBLY

DESCRIPTION

WWW.mymowerparts.com

REF PARTH Qty REF  PART# DESCRIPTION Qty
1 110107-1/2 | Kit-Foot Pedal 1 11 [10228-1 | Pin 1
2 110225-2 Weldment-#50 Foot Lift 1 12 | F-100 3/16" Drive-In Grease Fitting | 1

Arm 13 [B-131 5/16"-18 x 1" Bolt 1
3 |10224-1 | LiftArm Pawl ! 14 |W-A13 | 5/16" Standard Flat Washer | 1
4 | 9907es020 ;g:;é;edai Lock {incl. ! 15 [ 68219 #50 Chain (Include ref.#186) 1
5 |W-164 5/16” Wafer Spring Washer | 1 16 | 10233 #50 Haif Link !
v 571618 Nylon Jam Mot 1 17 110232 #50 Master Chain 1
7 1300008 Deck Height Pointer 1 18 120217-25 |Spring L
8 |N-130 5/16™18 x 1 3/4” Coupling | 1 19 |30213 Hair Pin Clip 1

Nut 20 [B-108 3/8"-16 X 1” Bolt 1
9 300007 Deck Height indicator 1 21 | W-104 3/8” Flat Washer 1
10 11022641 Height Control Sprocket 1 22 | N-108 3/8"-16 Whiz Flange Nut 1

8




For Dixie Choppeﬁivﬁrfﬁ'ﬂﬁﬁ%r 606-561-4983

LiInik UIIUI T kI

DECK LIFT SYSTEM

REF PART#H# DESCRIPTION Qty

1 168108 3/4”ID X 2 7/8" Long Spacer 2
2 65047 3/4” Long Bushing 2 11 1990710002 | #50-27P Return Spring Chain | 1
3 {S-14 1/2’-13 X 3 172" Stud 4 || 12 | 97456 225 1b. Deck Lift Spring 1
4 [N-157 1/2"-13 Whiz Flange Nut 8 13 | B-241 3/87-16 X 5" Eye Bolt 1
5 |68105 3/8” Long Bushing 1 14 [ N-108 3/8°-16 Whiz Fiange Locknut | 1
6 [68104 #50 10 Tooth Sprocket 1 15 [ W-154 3/4” Flat Washer 4
7 68106 3/47ID X 1 3/16" Bushing 1 16 1B-240 3/47-9 X 11" Bolt 2
8 |[68103 Deck Lift Sprocket #50 7 17 110232 #50 Master Link 10
g | 980710005 [ #50-67P Rear Deck Lift Chain | 2 18 | N-158 3/4”-9 Nyloc Nut
10 | 68217 #50 Front Deck Lift Chain 2 19 168110 3/4° x 34 3/4"LLong Shaft

9

WWW.mymowerparts.com




For Dixie Choppw‘ei@'ﬁamﬁﬁﬁ %Q.or 606-561-4983

UIAIE OUITUT T &N
72” OCDC

REF DESCRIPTION REF PART# DESCRIPTION Qty
712 - 8 |67258 1/4” X 1" Black Handle Grip | 1
B-135 3/8"-16 X 1" Carriage Bolt 3 9 168130 Control Rod {Inc. #9,11,15) | 1
N-108 3/8"-16 Whiz Nut 3 10 | N-157 1/2"-13 Whiz Flange Nut 2
1 1B-178 3/8™-16 x 2 1/2" Bolt 1 11 | N-155 3/8"-24 Yoke 1
2 | W-104 3/8" Standard Flat Washer 5 12 | B-138 1/2"-13 x 1" Bolt 2
3 20252 Spring 1 13 | W-109 1/2" Flat Washer 2
4 |900014 Handle fOCDC 1 14 | 72123 Lower Screen (Optional)
5 168142 1" x 1" Plastic Plug 1 15 | N-150 3/87-24 Nut
6 |N-107 3/8"-16 Nylon Locknut 1 16 | P-102 3/8” x 1 14" Clevis F’m 1
7 | 20224 #13 Hair Pin Clip 2 17 | 68122-72W | Weldment-72°0CDC . | 1

10
WWW.mymowerparts.com



For Dixie Choppeﬁiwﬁﬁamyﬂﬁﬁ%or 606-561-4983

LIAIE UIIUI T kI

72” DECK ASSEMBLY

11
WWW.mymowerparts.com




For Dixie ChoppWMiﬁahWﬁ)ﬁfﬁﬁﬁor 606-561-4983

UIAIE UIIUT T &1L
72” DECK ASSEMBLY CONT’D

REF  PART# DESCRIPTION aty Jll REF  PART# DESCRIPTION aty
72300-72D Deck-Complete 72" F/Diesel 22 | B-254 5/8™-11 X 7" Carriage Bolt 1
1 300057 Guard-Deck Pulley 727 2 23 | 30214-72 Stabilizer Bar (30" Long) 2
300049 Kit-72" Pulley Guard 24 | F-100 (Grease Fitting-3/18" Drive-In 1
2 | 16222 Spring 2 25 {67131 Scissor Link Tower Weldment 1
3 | N-108 3/8"-16 Whiz Fiange Locknut 51 ad Enguaging Tower Weldment
4 65308 citer Spring Tab 5 27 13023 Right Scissor Stabilizer Bar 1
5 | 300016 72" Deck Top Plate Weldment 1 28| 334000130110 | Right 3-Fole Tab 1
6 | 334000130111 | Left 3-Hole Tab 1 29 | C-104 Kick Out Ring 2
7 {20224 #13 Hairpin Ciip g 30 | 300086 Tab-Top Plate 3 Hole 4
8 |P-102 318" X 1 1/4 Clevis Pin 6 31| P10 3187 x 2 114 Clevis Pin 2
9 | 30232 Left Scissor Stabilizer Bar 1 32 | 68224 5 Flat Idier Puliey !
10 | N-156 5/8"-11 Jam Nyloc Nut 5 33 {8117 V23X 147 Bolt 1
1| 302400 Lang Nylon Reller (7 112" Long) 3 34 | W40 5/87 1D X 1 5/8 Nylon Washer 4
> 15255 5711 X 0 Carriage Bok 3 35 |61250 5/8"0D X 3/8"ID X 3/4°L Spacer 2
13 | B-110 3/8'-16 X 3/4 Carriage Bolt 30 3% (w2 172" Lock Washer 1
14 |B-136 3/8" X 1 1/4 Carriage Bolt 10 37 | W04 38 Flat Washer 4
15 | 300014 72" Deck {incl. 15,16,20,21,43) 1 38 | 6822 Tidler Slide 1
o T=00017 — Dock Rollor Bracker ; 39 |B-223 3/8"-16 X 2 1/4” Carriage Boit 2
17 | B.253 5/8"-11 X 6" Carriage Bolt 1 40 | W-148 5/8" Wafer Spring Washer 8
18 | 7240 Short Nylon Roller (3 3/4" Long) 2 41 | B-190 3/8"-16 X 1 1/2" Carriage Bolt 2
19 |wW-135 5/8" Fiat Washer 5 42 {1 B-135 3/8"-16 X 17 Carriage Boit 4
20 | 300019 Baffie-72" Deck Left Blow-out 1 43 130009 Baffie Center Front 727 ;
21 | 300018 Baffie-72" Deck Right Blow-out 1

WWW.mymowerparts.com

12




For Dixie Choppeﬁivwmﬁﬂﬁﬁﬁ%ﬁor 606-561-4983

13

WWW.mymowerparts.com



For Dixie Choppeﬁiv@ﬁrfﬁiﬂﬁﬁ%r 606-561-4983

DiAiIe UIIUI T kI
TRANSMISSION FRAME CONT’D

1 N-102 1/47-20 Whiz Flange Nut 6 24 ] 65205 Steering Pivot Block : 2
2 [80103-L Short Oil Cooler 25 | N-188 1/4"-20 AR Thread Insert Nut 2
3 | B-101 1/4"-20 X 1/2 HHCS Bolt 2 26 1990720223 | Backing Clip 2
4 W13 5/16" Standard Flat Washer 2 27 | B-129 5/16"-18 X 2 1/4 HHCS Fullthread 2
5 | 100008 Low Ride Transmission Frame 1 28 | 400069 Left Sleering Lever 1
6 | B-102 1/47-20 X 3/4" HHCS Gr. 5 Balt 4 29 1 B-131 5/16"-18 X 1 HHCS Grade 5 2
7 | w102 1/4” Standard Flat Washer 8 30 | 20G008 Hydraulic Tank

8 | N-103 5/18"-18 Hex Nut 3 31 |} 400037 Foam Lever Sleeve 2
9 N-153 5/16"-18 Nut Insert 4 32 1 67258 Foam Grip 2
10 | N-152 1/47-20 Brass Nut Insert 6 33 | 20257 Black Plastic Grip f/Steering Lever 2
11 ] 97304 Left Steering Red i 34 | 400068 Right Steering Lever 4
12 | N-150 3/87-24 Hex Nut 2 35 | 973065 Right Steering Rod 1
13 | N-155 38724 Ad). Yolk 2 36 | N-103.W 5/16°18 Whiz Flange Nut F/Hyd. Tank | 2
14 | P-102 38" X 1 114" Clevis Pin 2 37 | w-108 /2" Flat Washer 2
15 197142 Pump Control Arm 2 38 | N-110 1213 Nut 2
16 | 97306 Nyion Bushing (3/8"1D X 1/2°0D) 4 39 | N-111 112713 Hex Nut Jam 2
17 | 20224 #13 Hairpin Clip 4 40 | F-191 1/47-28 90° Grease Fitting 2
18 | B-138 1/2"-13 X 17 HH Bolt 2 41 | 68142 1" Square Flug 2
19 | N-175 1213 X 1 3/4" Heavy Coupling Nut | 2 42 | B-165 3/8"-16 X 2" HHCS Gr. 5 Bo#t 2
20 [W-110 1/2” Machinery Bushing 8 43 | W-104 3/8" Standard Fiat Washer 2
21 | 20252 Spring 4 44 | N-108 3/8"-16 Whiz Flange Lock Nut 2
22 | B-143-G 112" X 4 1/2" HH Greased Bolt 2 45 | 97465 Right Fender Brace 1
23 P W-171 1/27 1D X 1 1/4" OD Teflon Washer 4 46 | 100610 Left Fender Brace 1

14

WWW.mymowerparts.com




For Dixie Choppeﬂiwﬁﬁarfﬁiﬁﬁﬁ%ﬁor 606-561-4983

Uinie OIIUI 1 kI
HUBS AND BELTS

fin

e

0
¥

REF PART# DESCRIPTION Qty
10161 Compiete Short Spindle Assembly 2
10181-L Complete Leng Spindie Assembly 1
1 N-167 17-14 Jam Nut a
2 W-148 171D X 1 3/4" O X 1/4” Thick Washer 10
3 | waar 171D X 2°0D Betieville Washer g § REF  PART# DESCRIPTION Qty
- - 14 | W00 5/8"H) X 2"0OD Believifie Washer 3
4 9907675X 1008 | 6.75" Spiit Puiley (1" Bore) 3
15 B-121 5/8"-18 X 2 1/2" Blade Bolt {use wio blade
5 W-131 171D X 1 1/27 0D X /8" Thick Washer 4 {
spacer)
& {30218 Bearing and Spacer 3 81214 5/8°-18 X 3" Biade Boll (use with blade
7 30241 1 Deck Hub, 2 Snap Rings and 1 Bearing 3 spacer)
8 1F-102 1/4°-28 Grease Fitting 3 B-121-LL 5/8°-18 X 3 114" Blade Bolt {use with Whiz- 3
Mow)
2 30219 Inner Deck Hub Spacer 3
18 S307700X10CC | 6" Pulley 1
10 30217 2
e e 17 30217-1, L.ong Blage Shaft 1
Wa182 : :
- 3'0242' L 18 30302 Magic Muicher {On all Diesel spindle hubs) 3
12 Wh1ot 19 68162 B-162 Deck Beit 4
an297-72% 20 97346 C-158 Engine-Deck Belt 4
e 21 300058 Fan-1" X § 1/4” Steel Grey w/Decal 3
22§ 788080 Snap Ring
23 67255 Spindle Caps 2
15

WWW.mymowerparts.com




For Dixie Choppw‘eiguiﬁa hﬁﬁﬁﬁﬁﬁor 606-561-4983

UIAIR UITUI T kI
24 Cu. In. WHEEL MOTOR

W/ BRAKE

REF # PART # REF # PART # DESCRIPTION aTy
18 (300012018 Mid Mount Plate 1
19 (300014031 24 Drive Link 1
20 (300332024 24 Rotor Set 1
21 300015008 Manifold 1
22 1300012013 Commutator Assembly 1
23 1300018056 Piston 1
24 300618059 Piston Spring 1
25 13001600076 Endcover 1
26 [N/A "Not Orderable” 1
27 300335024 24 Rotor Boits 4
L : 28 (300110051 Shaft 1

10 700018013 |Retaining Ring 1 29 1300339102 Shaft Key 1

41 |700018085 |Bearing Spacer 1 ; 2

412 |300018021 |Front Housing Bearing %

13 |300018002 | Thrust Washer 2

14 [300018003 |Front Thrust Bearing 1

15 |300130035 |"35" Housing Kit {Inci. Ref # 16) 1 31 |PW72693 " [Lock Nut

16 |500018003 [Rear Housing Bearing 1 32 2000186 Wheel Motor Bracket Face Plate

17 |300018107 |Rear Thrust Bearing 1 {Face Plate Comes With Frame)

16
WWW.mymowerparts.com



For Dixie Choppeﬁiwﬁrfﬁ»ﬂﬁﬁ%‘)r 606-561-4983

A IR WY od . N N N .5 N ¥ i

Dinis OIIUI 1 &I

HYDRAULIC HOSE DIAGRAM

REF PART# DESCRIPTION Qty
1 | 40117-C | Hydraulic Tank Cap 1 REF PART# DESCRIPTION Qty
2 | 72012 Hose Clamp-5/18° 1 15 | 97311 Right Rear Hydraulic Hose Asm. 1
3 | 200008 | Hydraulic Tenk 1 16 | 67014 Fitting-1/4" MPT - 3/8" Barb 4
4 | 200048 | 45 deg. (3/8" Male Pipe - 1/2" Barb) Fitting 2 17 | 67017 90° Fitting 1/4” G-ring - 14" FPT 4
5 | 97098 142" Worm Clamp 4 18 | 87104 High Pressure Hydraulic Fitting (steel} 2
8 55108 3/8" Ciear Hose I5:8 19 | 65004 1/2" O-Ring TO 5/8” Straight Fitting 2
7 | 200025 | 1/2" Black Braided Hose ;8 20 | 87315 Loop Steel Line 1
8 |68231 #4 Hose Clamp 4 21 | 68140 Fitter-40 Micron 2
9 | 60103-L | il Cooler 2 22 197374 5/16" Biack Hose /.
10 | 72017 90 deg. Fitting (1/2" - 1/27 2 23 {97309 Left Front Hydraulic Hose Asm. 1
11| 72021 80 deg. Fitting {(1/2" - 3/8") 2 24 197310 Left Rear Hydraulic Hose Asm. 1
12 | 67013 3/8" Spring Clamp 8 25 | 200009 | Fitting-3/8" O-ring - 3/8” Straight (3" Long 2
13 | 85008 4590 5/8" iC X 1/2" O-Ring Fitting 2 26 | 97314 Fitting-1/4” O-ring - 1/4” JIC 2
14 | 97312 Right Front Hydraulic Hose Asm. 1 27 | 65009 114" Plug 1

17
WWW.mymowerparts.com



For Dixie Choppﬂwﬁaﬁﬂﬁ ﬁor 606-561-4983

N INEN W NDwe A B -~
s 2
51913 .
NG 13 1 Do Fiter
lon Engine
817 5 5
- 12
1 \\rn_ ol l l’ l
U - b, o Injectory
< e i
\‘},;;. b T on Engine
7 i4
i g 0
(R
NS 12
e 2
s
] il
2 )
5Y{5
@-@ 12) (7 15
20
5
4
20
4 5
pr— Ppp— DESCRIPTION aty REF PART# DESCRIPTION Qty
0 ] B-176 5/16™18 X 3" Bolt 1
1 60C035 Fuel Tank Cap 2 :
40117-1 Fuel Tank Cap-Manual Vent wf 11 4021 1/4" Biack Fuel Line /.
Guage (Optionai) 12 | 40213 1/4" Spring Hose Clamp 7
2 450015 7 Gallon Plastic Fugl Tank 2 13 | 87369 &/16" Fuel Line “Y" 1
3 {40220 Fuel Tank Grommet 3 14 | 88231 #4 Hose Clamp 1
4 | 400016 Valve-7 Galion Fuel Tank Shut-off 2 15 | 129335-55700 | Water Seperator (Yanmar) 1
5 | 72012 516" Spring Hose Clamp 8 16 | 60100 Fuel Pump w/Fitting 1
6 | 65008 5/16" Fuel Line “T” 1 17 | N-102 1/4"-20 Whiz Flange Nut 2
7 | 97374 5/16" Black Fuel Line Ht. 18 | B-102 1/47-20 X 3/4" HHCS Gr. 5 2
8 N.103-W 5/16"-18 Whiz Flange Nut 1 19 W13 5/18" Standard Flat Washer 1
9 72218 90° Fitting-1/8" MP - 5/18" 1 20 | 60109 3/8" Hose Line .

18
WWW.mymowerparts.com



For Dixie ChoppeﬁivwmiﬁﬁﬁWr 606-561-4983

DiIAIR UITUT T &1L

THROTTLE ASSEMBLY

REF PART# PESCRIPTION Qty

REF PART# DESCRIPTION Qty 10 | W-125 3/8" X 718" Plastic Washer 3
1 67258 114" X 17 Handle Grip (Black) 1 11 | 87eN! Throttle Handie Bracket 1
2 | 97147 Digsel Throttle Handle % 12 | B-108 3/8"-16 X 1" Bolt 1
3 [ N-134 5/16"-18 Large Fiange Lock Nut t 13 | C-105 #10-24 Clip (Fold over nut} 2
4 N-107 3/8°-16 Nylon Lock Nut 1 14 | B-107 5/167-18 X 3/4” HH Bolt 1
5 | W-104 3/8" Fiat Washer 2 15 {W-113 5/16" Standard Flat Washer 1
6 | P22 174" X 314" Pin 1 8 | W-152 #10 Stainless Washer 2
7 | 20224 #13 Hairpin Clip 2 t7 | B-203 - #10-24 X 3/4" 8.5. HH Bolt 2
8 97144 Throttle Rod, Yoke, and Nut 1 18 | 65270 Stainiess Fender Throttle Bracket 1
9 | 400004 Right Fender-7 Gailon Low Ride 1 19 | W-121 #8 Flat Washer 2

19

WWW.mymowerparts.com



For Dixie Choppeﬁiwgﬁaﬁ»ﬁﬁﬁﬁﬁor 606-561-4983

LDIAIE UIIUI T kI

BRAKE & DECK ENGAGING

REF PARTH DESCRIPTION Qty
1 87303 Deck Engaging Handle & Cable Asm 1
2 {97094 Brake & Cable Asm 1
3 | 65247 Right Brake Cabie {Long) 1
4 65246 Left Brake Cable (Short) 1
5 [W-108 3/8" Fender Washer Thick 8
6 N-134 5M67-18 Large Flange Lock Nut 4
7} 990597303 Peck Engaging Cable Only 1

20
WWW.mymowerparts.com



or 606-561-4983

DETAIL A

21

WWW.mymowerparts.com



For Dixie ChoppWiWiﬁahWﬁﬁﬁFﬁor 606-561-4983

Dinie UIIUI T ki
BODY CONT’D
REF PART#H DESCRIPTION Qty
1 B-104 5/M16"-18 X 3/4" Carriage Bolt 2
2 197358 Stainless Fleor Pan 1
3 97359 Fioor Pan Carpet 1
4 | W-108 3/8” Fender Washer 2
5 { N-106 5/16"-18 Wing Nut 2
6 |B-209 1/47-20 X 3/4” 88 HHCS a
7 | 400119 Diesel 88 Front Panei 1
8 |933110-00100 | Key & ignition 1
933110-00301 | Set of 2 Keys
97328 Wiring Harness Only
500000 Kit-{Includes:933110-00100, & 97326)
g |C-1 Plastic Christmas Tree Cap (For Fioor Pan) 2
10 | 67256 27 X 1" End Cap #Transmission Frame
11 | B-103 1/4"-20 X 1/2" Stainless Bolt 24
12 | W-153 1/4" Stainless Flat Washer 32
13 | 400040 Left Fender 1
14 | N-101 1/4"-20 Stainless Whiz Nut 8
15 | W-113 5/16” Standard Flat Washer 6
16 | B-105 5/167-18 X 1 3/4" Full Thread 2
17 | 400034 7 Gallon Right Rear Fuel Tank Support Bracket 1
18 | 400004 Right Fender 1
19 | 8823% Voliage Meter 1
20 | 97360 Diesel Guage Bracket 1
2% | 20248-D Hour Meter 1
22 157355 Water Temperature Guage i
23 |1 97354 Cil Pressure Guage 1
24 {400033 7 Galion Left Rear Fuel Tank Support Bracket 1
25 | B-157 1/47-20 X 1/2" Carriage Bolt 4
268 | W125 3/8” X 718" Plastic Washer 4
27 | 400007 Floor Pan Hinge Connecting Arm Z
28 | N-131 5/16"-18 Nyloc Nut 4
29 1400005 Floor Pan Hinge Bracket (Left) 4
30 | B-174 5/16"-18 X 1 1/4” Bolt 2
31 i N-176 1/47-20 Nyloc Nut 4
32 | 400006 Floor Pan Mounting Bracket (Right) 1
33 | B-131 5/16"-18 X 1 HHCS Gr. 5 2
22

WWW.mymowerparts.com



For Dixie Choppeip'iwﬁpaﬁ%aﬂﬁwﬁ-ﬁﬁor 606-561-4983

LIAIRE UIIUI T k1.
RADIATOR ASSEMBLY

N

REF  PART# DESCRIPTION Qty REF PART# DESCRIPTION Qty
| 90115 Turbinator Pre-cleaner 2 21 {97337 Coolant Overflow Tank (Inc. refif 20 & 29) | 1
2 | 90128 2" Hose Clamp 4 22 | B-204 3/8"-16 Square Bend U Bolt (2L X 1 2
3 72126 2" Air Cleaner Hose 2 3/8"wWy
4 |97383 Radiator Cap 1 23 { N-107 3/87-16 Nylon Lock Nut 4
5 B-102 1/4"-20 X 3/4" HHCS 13 24 197381 Oil Siren Bracket 1
6 | w122 1/4” Lock Washer 15 25 {87362 Qil Siren 1
7 1990710008 Radiater Support Brace 1 28 1W-183 #6 SAE Flat Washer 2
8 B-108 3/87-16 X 1” Bolt 3 27 | N-193 #5-32 HH Nut s
9 | W-104 3/8" Flat Washer 3 28 | B-288 #6-32 X 1/2" Phillips Head Screw 2
10 97189 Electric Radiator Fan 1 29 | 40211 1/4" Hose Fii o
i1 | N-108 3/8"-16 Whiz Flange Lock Nut 3 30 | 9905973356 | 1" Radiator Hose (Top) 1
12 | 97347 Rear Pulley Guard 1 31 | 990598009 | 1" Radiator Hose {Bottorn) 1
13 | B-101 14720 X 1/2" Bolt 4 32 | 40213 1/4” Spring Clamp 2
14 | 97187 Radiator Deep Core Mount 1 33 | 97375 #20 Adjustable Hose Clamp 4
15 197188 Radiator Deep Core 1 34 | 97190 Clip F/Fan 4
16 | 97150 Radiator Screen Box 1 35 197385 Teirn-Lock F/Radiator Screen fin.
17 {N-102 1/4”-20 Whiz Flange Nut 2 36 1 N-169 10-24 Hex K-Loc Nut 8
18 {97386 Rubber Latch Assembly 2 37 | N-152 1/47-2G insert g
19 | W-102 1/4" Flat Washer 2 38 |B-233 #10-24 X 1/2” Phillip Flat Head 4
20 197389 Coolant Qverflow Cap 1 38 |B-289 #10-24 X 1/2"Bolt 4

23

WWW.mymowerparts.com



For Dixie Choppeﬁiww iﬁ”ﬁﬁﬁﬁﬁor 606-561-4983

777, Y™V}

Ul 1 kIl

ENGINE AIR FILTER

WWW.mymowerparts.com

REF PART# DESCRIPTION Qty

REF PART# DESCRIPTION Qty 10 | POG2504 Air Cleaner Cannister Clamp 1
1 {80115 Turbinator Pre-cleaner 1 11 | P103007 Air Filter Cup Housing 1
2 |90125 2" Hose Clamp 4 12 {97331 Donaldson Filter Mount Bracket 1
3 190126-7 Donaldson Air Intake Hose (47 Long) 1 13 | N-103-W 5/16"-18 Whiz Flange Lock Nut 4
4 190121 Donaldson Air Cleaner Canister 1 14 | N-107 318716 Nylon Lock Nut 4
(nc. Ref #'s 4,5,8,9,10,11) 15 | B-204 3/8"-16 Square Bend U Bolt (2°L X 2

5 agizz2 Primary Donaldson Air Filter 1 1 38"W)
6 90123 Donaldson Air Cleaner Bracket 2 16 | B-148 114" X 1 1/4” HH Bolt Gr.5 2
7 B-107 5/16"-18 X 3/4" Boilt 4 17 | N-102 1/4"-20 Whiz Flange Nut 2
8 | P101870 Donaldson Air Filter Wing Nut 1 18 | 98065 Yanmar Muffler {4-Hole} 1
g {P102523 Donaldson Air Filter Rubber Baffle 1 19 | 990597377 Air Filter Hose 1

24




For Dixie Choppeﬂ'ﬁrﬁwmiﬂﬁﬁ%r 606-561-4983

LIAIE OITUT T EIL.
DIESEL MOTOR MOUNT

REF PART#H DESCRIPTION Qty REF PARTH DESCRIPTION Oty
600025 Kit-Motor Mount 5 ]600027 Aluminum Mount Bushing 4
1 |B-258 17220 X 4 1/2" HHCS Gr, 8 4 6 N-178 112720 Auto Lock Nut 4
2 | W-108 1/2" Flat Washer 8 7 | W-158 1/2MD X 1 5/8"0D Teeth Belliville 1
3 W-172 172"1D X 2 3/4°QD Washer (3/16” thick) 6 8 W-157 12" Star Tooth Washer 1
4 | 600028 Mount-Rubber Diesel Motor {1 pr.) 4 g 97382 Braided Ground Strap 1
25

WWW.mymowerparts.com




For Dixie Choppﬁivwmﬂﬁﬁﬁﬁﬁor 606-561-4983

AN NN EE W e o e LR NN N N N
[ BN _F B - —— - A——

LAl UIIUI T kI

REAR IDLERS

REF PARTH#H DESCRIPTION Qty
REF  PART# DESCRIPTION il | 10 | 97447 Diesel Deck Belt Drive Idler Mount | 1
1 N-157 1/2"-13 Whiz Flange Nut 2 Brkt,
2 |B-156 5/16"-18 X 2" HHCS Bolt Gr. 5 5 1 Wt 5/8” Lock Washer 2
3 JW-n3 5/18" Standard Flat Washer 10 12 197319 C-Section V-idler Pulley 2
4 |N-124 374"-16 Stover Lock Nut 1 13 130112 5/8"1D X 7/8"0D X 148" Thick Washer | 2
5 [N-144 5/16"-18 Nylon Jam Nut 5 14 | B-185% 5/8"-11 X 2" HHCS Gr. § Zine 2
6 | 20264 3/4"10 X 10D X 1/8” Thick Washer 1 15 | 97351 Bottom idier Bracket 1
7 W08 112" Flat Washer 2 16 ] 87134-P Idler Mount Plate 1
8 B-123 1/2"-13 X 1 1/2" HH Bolt 2 17 1 W-135 5/8" Flat Washer 4
9 |97352 Belt Tension ldler Arm 1 18 20221 Nylon Bushing 2
26

WWW.mymowerparts.com




For Dixie Choppeﬁiwgﬁaﬁ»ﬁﬁﬁ%r 606-561-4983
LINAIR UIIUI 1 kI,

FRONT ENGINE ASSEMBLY

27

WWW.mymowerparts.com



For Dixie Choppw‘swjiﬁa hﬂﬁﬁﬁpﬁor 606-561-4983

EES R EE T DmEEESEIESEE
DInIe UIIUI 1 kI
FRONT ENGINE ASSEMBLY
CONT’D
REF PART# DESCRIPTION Qty
1 97320 Double Groove 3 Hole Pulley 1
2 {97378 A-38 Alternator Belt 1
3 W-160 #10 Flat Washer 16
4 N-102 1/47-20 Whiz Flange Nut 4
5 990797317 Puliey F/Pump {4.4 OD) 2
8 G7381 8"-1C Blade Plastic Fan fiPuliey (1/2" Bore) 1
7 B-211 1/2°-13 X 1 1/2 Carriage Boit 4
8 97059 Left Pump Mount Bracket 4
9 | N-157 1/2"-13 Whiz Flange Nut 4
10 | 97308 21L Hydraulic Pump {Left) 1
1 | B-188 5/8-11 X 1 1/4” Bolt 2
12 130234 4 172" \oldier Pulley 2
13 | N-126 1/2°-13 Jam Nyloc Nut 2
14 | 97307 21L Hydraulic Pump {Righi) 1
15 | 87060 Right Purmp Mount Bracket 1
15 | 97329 Left idier Arm 1
17 | 20252 Spring 2
18 | 20256 Drive Belt 8-38 2
19 | B-158 3/8°-16 X 1 1/2" HH Bolt 2
20 | B-148 14720 X 1 1/4” Bolt 2
21 88122 Spring fidler 2
22 | B-118 1/2"-13 X 3" HHCS Bolt 2
23 | W-156 1/2" Flat Washer 5
24 | 97330 Right idler Arm 1
25 I N-108 3/8"-16 Whiz Flange Nut 4
26 | W-140 5/8" Nylon Washer 4
27 | B-266 2" Wheel Stud Bolt i
28 | N-162 1/2"-20 Nyloc Nut 1
29 | B-219 M10-1.50 X 25 Bolt 18
30 | w-182 #10 Lock Washer 16

28
WWW.mymowerparts.com



For Dixie Choppeﬁiwyﬁaﬁ'ﬁﬁﬁ%r 606-561-4983

DIAIL UIIUI T kI
UPPER DECK DRIVE

REF PART# DESCRIPTION Qty § REF PART# DESCRIPTION Qty
1 N-167 114 Jam Nui Zine 1 13 | B-108 3/8"-16 X 1 1/4” Bolt i
2 | W-146 1"1ID X 134 0D X 1/4” Thick 5 14 | W-104 | 3/8" Flat Washer 1

Washer 15 [ N-108 | 3/8"-16 Whiz Flange Lock Nut 7
3 w137 1" X 2" Belliville Washer 2 16 | 68241 | Center Mub (1 Hub, 1 Retainer, 1 Spacer, | 1
4 72266 Deck Pulley Fan 1 4 Bearings}
5 9907700X100C | 7" OD X 17 ID C-Section Split Pulley | 1 17 | 30218 Bearing & Spacer 4
6 |B-107 5/16™-18 X 3/4" HH Bolt 3 18 | 97388 | Jackshaft 1
7 {97064 Crank Drive Support Plate 1 19 {97061 Diesel Jackshaft Mount 1
8 B33M-C Bearing Housing & Bearing H 20 | B-136 3/8” X 1 1/4” Carriage Bolt 6
9 | N-103-W 5/16"-18 Whiz Flange Nut 7 21 | W-131 171D X1 1427 OD X 1/8” Thick Washer 2
10 {63216 Locking Collar 1 22 | 300022 | Spacer-1/2” Machinad 1
11 ] 9907600X160S | 6" OD X 1" 1D Split B-Groove Pulley | 2 23 | 78808C | Snap Ring-Retainer 1
12 {97148 Deciutch Belt Guide 2 24 | W-113 5/16” Fiat Washer 1

29
WWW.mymowerparts.com



For Dixie Choppeﬂivwmiﬂﬁﬁﬁ?‘ipr 606-561-4983

LAl UITUT T &I
REAR ENGINE ASSEMBLY

REF PART# DESCRIPTION Qty
REF PART# DESCRIPTION Qty 1 I N-126 1/2°-13 Jarn Nyloc Nut 2
1 {B-221 M8-1.25 X 20 Socket Head 8 12 | W-110 1/2° Machinery Bushing (51510 X 8750D) | 2
2 1W-183 M3 Lock Washer 10 13 | 30207-S | Deck Engaging Spring 1
3 97342 Crank Piate k] 14 | F-100 316" Drive-in Grease Fitting 1
4 97341 Taper Shaft For Crank Plate 1 15 | N-143 172”13 Nytoc Insert Lack 1
5 | W-180 M10 Flat Washer 6 16 | 97350 idler Trunion 1
6 W-162 M10 Lock Washer 3] 17 | N-120 5/8™-11 Hex Nut 1
7 {B-219 M10-1.5 X 25 6 18 | 20126-1 | Chain idler Bracke! w/Nut 1
8 |B-22¢ M8-1.25 X 20 2 19 | 97448 1/2°-20 X 8" All Thread 1
g W-121 M8 Flat Washer 2 20 | 97357 Engaging Spring Tube Weldment 1
10 | N-163 1/2°-20 Yoke 1 21 197306 | 3/8” Nylor Bushing 2
30

WWW.mymowerparts.com




For Dixie Choppﬁivwmﬂﬁﬁﬁﬁﬁor 606-561-4983

UiAik UIIUI T kil
BELT TENSION ARM

REF PART# DESCRIPTION Qty
t }1B173 5/16"-18 X 2 1/2" Bolt 1 REF PART# DESCRIPTION Qty
2 (w113 5/16” STD Flat Washer 12 15 | 97423 Arm Support Lower Bearing 1
3 97416 \260L X .375ID X 625 OD Spacer 1 16 | 97393 Rear Drive Belt Guide 1
4 | N-144 5/16°-18 Nylon Jam Nut 2 17 | 65276 Brass Bushing (1/2" X 5/8" X 1 1/4) 1
5 N-163 1/2°-20 Yoke 1 18 | B-109 3/8°-16 X 1 1/4” Bolt 2
6 |[N-126 1/2"-13 Jam Nyloc 3 19 | w104 3/8" Flat Washer 4
7 W-110 1/2" Machinery Bushing 2 20 | N-107 3/8"-16 Nylon Lock Nut 3
8 §973%0 40 Lb Engaging Spring 1 21 | B-140 3/8°-16 X 3 Gr. 5 HH Bolt i
9 197448 1/2"-20 X 8" All-thread 1 22 | 97415 37510 X .6250D X 625 Long Spacer | 2
10 [ 20282 Spring 1 23} 30234 4 14" Idler V-Pulley 2
11 [ W-109 1/2" Flat Washer 5 24 | 97396 Angle Belt Guide 2
12 }F-100 3/16" Drive-in Grease Fitting 1 25 | 97083 Diesel Deciuich Pivot Arm 1
13 | 970682 Declutch Assembly Mount Bracket 1 26 | 990887303 | Deck Engaging Cable 1
14 | B-207 12713 X 4" HHCS 1 27 | 97308 318" Nyion Bushing 2

31
WWW.mymowerparts.com




For Dixie ChoppWFWiﬁahWﬁﬁﬁ-Fﬁor 606-561-4983

LIAIR UITUI T B
REAR ENGINE ASSEMBLY

CONT’D

REF  PART# DESCRIPTION Qty
1 | B-218 M10-1.50 X 25 4 REF PART# DESCRIPTION Qty
2 | w162 M10 Lock Washer 4 9 163301-C Bearing Housing & Bearing 1
3 | W-160 M10 Fiat Washer 4 10 | N-103-W 5/16"-18 Whiz Flange Nut 3
4 N-167 17-14 Jam Nut Zinc 1 1 I B-215 £/16™18 X 1 1/4 Carriage Bolt 1
5 | W-146 171D X 1 3/4" OD X 1/4” Thick Washer | 2 12 163216 Locking Coltar 1
& | W-137 1" X 2" Belliville Washer 2 13 187345 B40 Engine-Jackshafi Belt 2
7 1B-258% 5/16"-18 X 1° Carriage Bolt 2 14 1 9907600X190S | " Split B-Groove Pulley (17 1D} 2
8 | 97064 Crank Drive Support Plate 1 15 | 72266 Deck Puiley Fan 1
32

WWW.mymowerparts.com



ﬁWr 606-561-4983

S
N
=
IS
und ©

[+
Ik
..A w
iy
e

For Dixie Choppeirp S5 NP N F i %

youms Ainotap

duwlng [an4

MY,

Hnsin

gggggg

w USHMS 189S
om a5y
B S ¥oE
{
T |
i
S
139N duds ] JoA 1o
INOH JO10M
2=lolal s

pIcuBslos jeng

120 8H P{OJIUDN

Brig mojn
0

_ Hun

Buipueg
dusa) isiop

_ nan
Buipuag

8INssaly

10

&

JOJDUIBLY
)
# _ .

- +
B30y

ACI

19LI0IG

33

WWW.mymowerparts.com



For Dixie Choppﬁiwﬁﬁamﬁﬁﬁﬁﬁﬁor 606-561-4983

UIAIR UITUT T kI
ELECTRICAL DIAGRAM
CONT’D
228000-0250 Starter
419836-77201 Alternator
125001-42003 Water Pump
97356 Water Temp. Sending Unit
97355 Water Gauge
97384 Gil Pressure
97354 Ol Gauge
68239 Voitage Gauge
119653-77950 Fuel Solenoid (Stop)
20248 Hour Meter
87362 Siren
97323 Red Battery Cable (Positive)
§7382 Engine To Frame {Ground)
§7322 Biack 12" Battery Cable (Neg.)
9331100-00301 Diesel Ignition Switch
9331100-0CG301 Diesel Ignition Key Set
97326 Wiring Harness
500000 Compiete Harness & kgnition
97188 Etectric Fan (F/Radiator)
34

WWW.mymowerparts.com




For Dixie Choppeﬁw%ﬁrﬁ%ﬁ%ﬁ%?ﬁr 606-561-4983

NOTES

WWW.mymowerparts.com



For Dixie Choppeﬂw%ﬁarmwﬁﬁﬁﬁi)r 606-561-4983

NOTES

WWW.mymowerparts.com



For Dixie ChoppeﬁWWﬁrmWﬁ%ﬁWr 606-561-4983

UIAIL UITUT T &1

niviir ninnnern
UIA'L UJ'II' 7 =n

The World’s Fastest Lawn Mower

6302 E. County Road 100 North
Coatesville, IN. 46121
Phone 1-765-CHOPPER
www.dixiechopper.com

Corporation and may not be reproduced without permission.
Printed In USA

Specifications and instructions subject to change without notice.
Print Date 04/04

WWW.mymowerparts.com




